
 
www.lifebluelakes.eu 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

   Deliverable ACTION B3 
 

TECHNICAL REPORT AND 

OPERATIVE MANUAL REGARDING 

THE IMPROVEMENT OF THE 

TREATMENT PROCESS 
 

 
 
 
 
 
 
 
 
 
 

www.lifebluelakes.eu / info@lifebluelakes.eu 
 
 



 

Summary 
Executive summary ............................................................................................................................... 5 

1. Definitions ..................................................................................................................................... 7 

2. Materials........................................................................................................................................ 7 
[...]
enzyme. Samples oxidized in 180 g/L hydrogen peroxide catalyzed by 1.8 g/L iron 
(II) sulfate and pH adjusted to 3 by sodium hydroxide. Size fractionation by wet- 
sieving and transferring the particle-ethanol suspension into glass vials. 

 

Municipal 
wastewater 
effluent 

Screening 
Grit and grease 
removal 
Settling tank 
Aeration basin 
Clarifier 

30-50 L Steel buckets and sieve (Murphy et al. 
2016) 

Municipal 
wastewater 
effluent 

   
Fractionated filtering 

(Triebskorn et al. 
2019) 

Municipal 
wastewater 
effluent 

   
Sieving and filtering method 

Municipal 
wastewater 
effluent 

   
Custom made pump +stainless 
steel cartridge filter 

Municipal 
wastewater 
effluent 

 2 L Effluent: grab samples 



 

Wastewater, 
24-hour 
composite 
samples 

Influent wastewater, 
after 
mechanical 
purification and after 
the process from 

From 100 ml 
(incoming 
wastewater) 
to 8 liters 
(purified) 

Filter device consists of three transparent plastic tubes (diameter 60 mm) and 
screw-on plastic connectors attaching the tubes to one another. Round (diameter 
80 mm) filters are placed into the filter device between the connectors and tubes 
are screwed tightly together with rubber o-rings. Round filters are cut from 
different mesh size plankton nets. The largest mesh size filter 300 μm is placed on 

(Talvitie et al. 
2015, 2017) 

 discharged 
wastewater. 

wastewater). 
50 liters of 
purified 
wastewater 
were filtered 
through 300 
and 100 μm 
filters and 1 
liter through 
the   20   μm 
filter. 

the top of the device, 100 μm filter in the middle and 20 μm filter at the bottom. 
All equipment has to be rinsed thoroughly prior to sampling. 

 

Sewage 
sludge 

Anaerobic digestion 2 kg  Composite over one day in each month 
 Suspended, pre-washed and then filtered through 5 mm stainless steel 

(Xu et al. 2019) 

Sewage 
sludge 

Activated sludge 
MBR sludge 
Anaerobic digestion 

150-200 mL Poured in glass flasks with metal funnel, kept in dark (Lares et al. 2018) 

Sewage 
sludge 

Drained 500 g Taken by shovel, stored in dark (Mintenig et al. 
2017) 
 

Sewage 
sludge 

Anaerobic digestion 30 g  Three replicates 
 Pellets of TD sludge were placed in water for 1 week to induce softening, 

transferred to a water bath (30 °C) for 24 h, and placed in a shaker for 12 
h. 

(Mahon et al. 
2017) Thermal drying 

Lime stabilization 

 

There is a huge differentiation in the volume of wastewater and sludge samples taken from the influent and/or effluent as well as from different processes 



 

of the WWTPs. The microplastics in wastewater can be collected in different ways, mainly including container collection (Magnusson and Nore n, 2014; 
Murphy et al., 2016; Tagg et al., 2015), autosampler collection (Michielssen et al., 2016; Talvitie et al., 2016), separate pumping and filtration (Mason et al., 
2016; Mintenig et al., 2017; Talvitie et al., 2015; Ziajahromi et al., 2017) and surface filtration (Carr et al., 2016). Collecting microplastics with containers or 
autosamplers is easy for practicing; however, have limited volumes. In this regard, filtration devices are more preferred (Sun et al. 2019). 
Due to relatively low concentrations of microplastics as well as their uneven temporal and spatial distributions in wastewater, the representativeness of 
the sample should be considered during the collection (Sun et al., 2019). Most of these studies were conducted by grab samples using steel buckets and 
sieves. For instance, Murphy et al. (2016) collected water and sludge samples from different stages of a large secondary WWTP within couple of days. 
Mintenig et al. (2017) studied effluents and sludge from several WWTPs in Germany and each sample was collected during one day. Carr et al. (2016) studied 
wastewater and sludge samples from different stages of several WWTPs and samples were collected for maximum 12 days during less than one and a half 
months. Talvitie et al. (2017a) collected sludge and water samples for microlitter studies either once or thrice during one week from different stages of 
WWTP using a filter device. Custom- made filter devises came forward in the recent years that can provide composite sampling. Wastewater sampling is 
comparatively more defined than sludge. Sludge sampling in the early studies was around 30 g (Mahon et al., 2017) or 150-200 mL (Lares et al., 2018). In a 
recent study conducted by (Xu et al., 2020), 2 kg sludge composite samples were taken over one day in each month. Recent researches highlighted the 
necessity to analyze microplastic pollution in WWTPs for a longer time period to reveal the temporal variation in microplastic concentrations. 

 
  



 

Combined Sewer Overflows 
The occurrence and fate of microplastics in CSOs have not been fully recognized up to date. Existing literature reported the microplastics in stormwater 
runoff and pond as summarized below. 

 
Table A4: List of sampling methods for CSOs 

 

SAMPLING POINTS VOLUME TYPE OF 
SAMPLE 

METHODS OF SAMPLING AND DETENCTION FREQUENCY or 
num° of samples 

Ref. 

stormwater runoff 1L per each sample Grab sample Iron bucket that was rinsed three times with the runoff before 94 samples (Piñon-Colin et 
al. 2020)     taking the samples. The samples were a combination of  

   sediment and water due to the strength of the runoff streams in  

   the streets or storm drains. These samples were collected at the  

   beginning of the rain event and at approx 10 min and 30 min  

   after the first samples were collected.  

     

Stormwater pond up to several Grab sample Sampling method consisted of a gasoline pump, hoses, filter  (Coalition Clean 
Baltic 2017)  thousand liters for  holder and filter. Two types of filters were tested: plankton net 

 the   bigger   mesh  (mesh size 300 μm) manually cut into circles and prefabricated 
 size, 10-70   liters  polycarbonate filters (mesh   size   10   μm).   A   mechanical 
 with a mesh size of  volumeter was attached to the outlet hose to measure 
 20 μm.  the volume of water filtered. The filter holder consisted of 
   stainless-steel pipes, gaskets, and a clamp. The inner diameter 



 

   of the stainless-steel pipes was in this case 2 inches. The inlet 
and outlet hoses chosen had inner diameters of 1,5 and 1 inch. 
The inlet hose was of sturdier material, not to deflate due to the 
suction pressure of the pump. Polyester plankton nets (Sefar 
Petex), where cut into circles to fit the filter holder. Two mesh 
sizes were used. The mesh size of 300 μm was used to allow for 
comparison of results with most studies conducted thus far. 
Quantification performed manually by counting MPs using a 
microscope. Some of the detected MPs were analyzed 
with FTIR spectroscopy. 

  

 

Practices on CSO/runoff water are very limited up to date, including only grab samples. Composite samples can be conducted at different CSO points. 
 
  



 

Annex B – Literature review on treatment processes 
Drinking water 

There are a few researches related to the removals of microplastics in DWTPs and the information on the plastic contamination and removal effect in drinking 
water treatment processes is still limited. Mintenig et al. (2019) examined microplastics in groundwater and its treated water from five DWTPs to attain the 
highest concentration of 7 particles/m3 (size range 50–150 m) in the raw water. Compared to the raw water, a significant decrease (by approximately 70–
80%) in microplastics numbers in the treated water was reported (Pivokonsky et al. 2018). However, it was unclear that which treatment unit was main process 
responsible for the removal effect due to no available data on the removal efficiency of MPs by each treatment process. A recent study by (Wang et al., 2020) 
investigated the microplastics in full-scale DWTPs. Overall, comparatively lower removal efficiencies were reported then wastewater treatment due to lower 
concentrations and detections in the influent. Coagulation-flocculation process was the most investigated unit in the treatment scheme and overall removal 
efficiencies ranged between 40-90% with respect to the coagulant used. In addition, some units, such as sand filters, can be a sink of microplastics, and 
especially backwash waters may contain high concentrations of microplastics. 
 
Table A5: Removal efficiencies on DWTPs 

Treatment unit Removal efficiency Reference 

Sedimentation 48 % Z. Wang, 2020 

Sand Filtration 40 % Z. Wang, 2020 

Ozonation 8 % M. Pivokonský; 2020 

GAC 33-56 % Z. Wang, 2020; M. Pivokonský; 2020 

Floculation and sedimentation 62 % M. Pivokonský; 2020 

Deep bed filtration 51 % M. Pivokonský; 2020 

 
  



 

Wastewater 
Huge efforts have been given and still being given to determine the fate and removal of microplastics in WWTPs. The overall microplastics removal efficiencies 
of WWTPs without tertiary treatment are above 88% and the number increased to over 97% in the WWTPs with tertiary treatment.  So far, physical treatment 
units (filtration, settling, mechanical units) have been reported to be the most effective section of the WWTPs in terms of microplastics removal.  It was 
reported that approximately 35%~59% of the microplastics could be removed during the preliminary treatment and 50%e98% of the microplastics were 
removed after primary treatment. The secondary treatment (usually comprise of biological treatment and clarification) managed to further decrease the 
microplastics in the wastewater to 0.2%-14%. Overall, the microplastics in the wastewater further decreased to 0.2%e2% relative to the influent after the 
tertiary treatment (Sun et al., 2019). So, in a conventional treatment scheme (i.e., CAS), the removal efficiencies can reach up to 90%-95%.  In case of using 
more advanced technologies, such as AeMBR, AnMBR, BAF or disc filters, up to 99.9% removal can be achieved. For instance, in the study of (Ngo, Pramanik, 
Shah, & Roychand, 2019), various units of different WWTPs were sampled and compared. Highest removal efficiency was achieved by AeMBR (99%), followed 
by rapid sand filter (97%) and DAF (95%). 

Table A5: Removal efficiencies on WWTPs 

Treatment units Removal efficiency Reference 

Grit and grease removal 44-58% (Murphy et al., 2016; Ngo, Pramanik, Shah, & Roychand, 2019) 
Primary treatment 60% (Murphy et al., 2016) 
A2O 54% (Ngo, Pramanik, Shah, & Roychand, 2019) 

Activated sludge 66% (Ngo, Pramanik, Shah, & Roychand, 2019) 

Sedimentation 91% (Ngo, Pramanik, Shah, & Roychand, 2019) 

Trickling filters 80% (Ngo, Pramanik, Shah, & Roychand, 2019) 

Rapid sand filter 90-97% (Ngo, Pramanik, Shah, & Roychand, 2019; Talvitie et al., 2017) 

Disc filter 40-98% (Ngo, Pramanik, Shah, & Roychand, 2019) 



 

RO 90% (Ngo, Pramanik, Shah, & Roychand, 2019) 

MBR 94-99% (Sun, Dai, Wang, van Loosdrecht, & Ni, 2019; Ngo, Pramanik, Shah, & 
Roychand, 2019; Talvitie et al., 2017) 

UASB and AnMBR  96% (Pittura et al., 2020) 

Dissolved air flotation 48-95% (Ngo, Pramanik, Shah, & Roychand, 2019; Talvitie et al., 2017) 

Chlorinate disinfection 17% (Ngo, Pramanik, Shah, & Roychand, 2019) 

Free water surface (FWS) wetlands Close to 100 % for MPs > 20 µm  Jönsson, 2016 

   
Combined Sewer Overflows 

The existing studies only investigated the effects of stormwater ponds, while high removal efficiencies were achieved. In recent years, innovative technologies 
have been developed treat combined sewer overflows (CSOs) (Botturi et al., 2020). The effect of different treatment processes on the removal of microplastics 
from the effluent of CSO-treatment plants can be further investigated. 
 
Table A6: Removal efficiencies on CSOs 

TREATMENT  SCALE REMOVAL EFFICIENCES Ref. 
Tibbledammen Stormwater Pond 5.7 ha,  

4300 m3/d 
Inlet: 5.4-10 MPs/L 

- Microplastic 20-300 μm: 98% 
- Microplastic >300 μm: 73% 
- Red "potential" microplastics >20 μm: 99% 
- Black partickles > 20 μm: 89% 

Jönsson 2016 

Korsängen vattenpark Stormwater 
Pond 

9 ha,  
3440 m3/d 
Inlet: 5.4-10 MPs/L 

- Microplastic 20-300 μm: 90% 
- Microplastic >300 μm: 100% 
- Red "potential" microplastics >20 μm:100% 
- Black partickles > 20 μm: 99% 

Jönsson 2016 



 

        References 

Bayo, Javier, Sonia Olmos, and Joaquín López-Castellanos. 2020. “Microplastics in an Urban Wastewater 
Treatment Plant: The Influence of Physicochemical Parameters and Environmental Factors.” 
Chemosphere 238. 

Bessa et al. (2019). Harmonized protocol for monitoring microplastics in biota. JPI-Oceans BASEMAN 
project. 

Botturi, A., Daneshgar, S., Cordioli, A., Foglia, A., Eusebi, A.L., Fatone, F. (2020). An innovative compact 
system for advanced treatment of combined sewer overflows (CSOs) discharged into large lakes: Pilot-
scale validation. Journal of Environmental Management, 256, 109937. 
https://doi.org/10.1016/j.jenvman.2019.109937 

Carr, Steve A., Jin Liu, and Arnold G. Tesoro. 2016. “Transport and Fate of Microplastic Particles in 
Wastewater Treatment Plants.” Water Research 91: 174–82. 
http://dx.doi.org/10.1016/j.watres.2016.01.002. 

Cesa et al. (2017). Synthetic Fibers as Microplastics in the Marine Environment: A Review from Textile 
Perspective with a Focus on Domestic Washings. Sci. Total Environ., 598, 1116–1129. 
https://doi.org/10.1016/j.scitotenv.2017.04.172. 

Coalition Clean Baltic. 2017. “Guidance on Concrete Ways to Reduce Microplastic Inputs from Municipal 
Stormwater and Waste Water Discharges.” Uppsala, Sweden. 

Dris, Rachid et al. 2015. “Microplastic Contamination in an Urban Area: A Case Study in Greater Paris.” 
Environmental Chemistry 12(5): 592–99. 

Eerkes-Medrano, Dafne, Heather A. Leslie, and Brian Quinn. 2019. “Microplastics in Drinking Water: A 
Review and Assessment.” Current Opinion in Environmental Science and Health 7: 69–75. 
https://doi.org/10.1016/j.coesh.2018.12.001. 

Frias et al. (2018). Standardised protocol for monitoring microplastics in sediments. JPI-Oceans 
BASEMAN project. 

Hartmann et al. (2019). Are we speaking the same language? Recommendations for a definition and 
categorization framework for plastic debris. Environ. Sci. Technol. 53, 1039e1047. 
https://doi.org/10.1021/acs.est.8b05297. 

Hidalgo-Ruz, Valeria, Lars Gutow, Richard C. Thompson, and Martin Thiel. 2012. “Microplastics in the 
Marine Environment: A Review of the Methods Used for Identification and Quantification.” 
Environmental Science and Technology 46(6): 3060–75. 

Jönsson, R., 2016. Mikroplast i dagvatten och spillvatten - Avskiljning i dagvattendammar och anlagda 
våtmarker (Master Thesis). The Department of Earth Science, Uppsala University. 

Koelmans, Albert A. et al. 2019. “Microplastics in Freshwaters and Drinking Water: Critical Review and 
Assessment of Data Quality.” Water Research 155: 410–22. 
https://doi.org/10.1016/j.watres.2019.02.054. 



 

Lares, Mirka, Mohamed Chaker Ncibi, Markus Sillanpää, and Mika Sillanpää. 2018. “Occurrence, 
Identification and Removal of Microplastic Particles and Fibers in Conventional Activated Sludge  

Leslie, H. A., S. H. Brandsma, M. J.M. van Velzen, and A. D. Vethaak. 2017. “Microplastics En Route: Field 
Measurements in the Dutch River Delta and Amsterdam Canals, Wastewater Treatment Plants, North 
Sea Sediments and Biota.” Environment International 101: 133–42. 
http://dx.doi.org/10.1016/j.envint.2017.01.018. 

Liu et al .(2019). Microfibers: a preliminary discussion on their definition and sources. Environ. Sci. 
Pollut. Res. 26, 29497e29501. https://doi.org/10.1007/s11356-019-06265-w. 

Lusher et al. (2017). Sampling, Isolating and Identifying Microplastics Ingested by Fish and Invertebrates. 
Anal. Methods, 9 (9), 1346–1360.https://doi.org/10.1039/c6ay02415g. 

Magni et al. (2019) The Fate of Microplastics in an Italian Wastewater Treatment Plant. Sci. Total 
Environ., 652, 602–610. https://doi.org/10.1016/j.scitotenv.2018.10.269.Pittura et al. (2021). 
Microplastics in real wastewater treatment schemes: Comparative assessment and relevant inhibition 
effects on anaerobic processes. Chemosphere, 262, 128415. 